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Sound test

Riverbanks Institute, Geneva Il Saverland Spanplatte
RIVERBANEKE ACOUSTICAL LABORATORIES Test parameter
1512 S. BATAVIA AVENUE Alicn Science and Technalegy 530/232-0104
GENEVA, ILLINOIS 50134 wilince e e - Door core: 38 S3G

TEST REPORT

- Door size: Q00 x 2000

FOR: Saverland Spanplatte Sound Transmission Loss Tesl
‘Amsbere, Germany BALIIL03-328 - Door skin: 3 mm HDF
ON:  83G Panel Page | of3

i - Testing stfandard: ~ ASTM E 90-04
CONDUCTED: 20 November 2008 AST/\/\ EA] 3_04

TEST METHOD

LInless otherwise designated, the measurements reported below were made with all lacilitics and
procedures in explicit conformity with the ASTM Designations E90-U4 and E413-04, as well 25
ather pertinent standards. Riverbank Acoustical Laboratorics has been accredited by the U8
Department of Commerce, National Tnstitute of Standards and Technology (NIST) under the
National Yoluntary Laboratory Accreditation Program (NVLAP) for this test procedure (NVLAP

Lab Code: 100227-0). A descriptivn vl the measuring techni is available scparately.

DESCRIPTION OF THE SPECIMEN NSMISSION REPORT
The test speci was desi; d by the fachmer as 530 Panel. The overall dimensions of RAL, - TLOB-328 Pr‘!l G cE 3 OF 3
the specimen as were nominally 902 mm (35,5 in.) wide by 2 m (78.75 in.) high and
4445 mm (1.75 in) thick. The specimen was placed dircctly in the laboratory's 122 m (4 f1) by 70
2,44 m {8 M) test opening. A substantial filler wall was used in the remaining vpen arca. Both
the filler wall and test specimen were scaled on the periphery (both sides) with dense mastic.

The manufacturer's description of the specimen was as follows: S3G Pancl. Einlage: 33883
G Verbindung: K peklammert; Deckplatte: H Hartfaser 3 mm (Eucatex). Literature including a
drawing is retained on file.

g

The weight of the specimen as measured was 55.3 kg (122 Ibs.), an average of 30.7 kg/m” (6.3
Ihs/ft"). The transmission area used in the calculations was 1.8 w® (19.5 ft'). The source and
ceceiving room temperatures at the time of the test werz 22+£2°C (72+2°F) and 5143% relative
humidity. The source and receive reverberation room volumes were 178 m® (6,298 %) and 140
ar’ (4,929 ﬁj}, respectively.
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This recort shall not be rproduced except in full, without the written sppeval of RAL.
THEREBILTS AEROSTED ASGVE ARPLY DWLY TC THE E SUBIT 1 vy araen i 30
ACCREDITED BY DEPARTMENT OF COMMERCE, NATIONAL VOLUNTARY LABORATORY [r——
v ACGREDITATION PROGRAM FOR SELECTED TEST METHOUS FOR ACOUS 1G5 r
THE LADGRATORY'S ACCREDITATION ORl ANY OF ITS TEST REPORTS 1N MO WAY CONSTITUTES #
NULAP Lak Carle 100237 OR IMPLIES PRODUCT CERTIFICATION, APPACVAL, OR FNDORSEMENT BY NIST F
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TRANSMISSION LOSS (dB)

TEST RESULTS

Sound transmission loss values are tabulated at the eighteen standard frequencies. A graphic
presentation of the data and additional information appear on the following pages. The precision
af the TL test data is within the limies set by the ASTM Stemdard E30-04.

FREQ. TL  CL DEE fRIQ.  LL  CL  DEE
e EQU Hz)

100 29 .59 800 39 015 1
125 By 0.61 1000 el 013 STC = 3B
160 2 .65 1250 45 0.10
200 PR 1600 4 0.08 TRANSMISSION LOSS
250 29 0.40 2 2000 a8 0.0% SOUND TRANSMISSION LOSS CONTOUR
315 2 031 6 2500 48 0.08
400 29 0.17 8 3150 48 0.06
300 2 0.15 6 4000 47 0.10
630 3s 0.17 4 5000 49 0.05

STC=38
ABBREVIATION INDEX

FREQ. = FREQUENCY, HERTZ, (cps)

TL. =TRANSMISSION LOSS, dB I

CI. =UNCERTAINTY IN dib, FOR A 95% CONFIDENCE LIMIT Result:
. = DEFICIENCIES, dB<STC CONTOUR (SUM OF DEF = 27)

STC =80 ANSMISSION CLASS

Type: 38 S3G
Sound: 38 dB

Tested by

Marc Sciaky
Experimentalist

Laboratary Manager

This raperl ahall net i reproducad sxupl in Wl withaut the writien spprovel of RAL.
FHE RESUILTE REPONTED AEDVE ARSLY CHLYTO THE SPEGIFIC SANPLE SURMITTE 1T 15 ASSUMED ANY THER SPECIAEN.
ACCREDITED BY DEPARTMENT OF COMMERCE, NATIONAL VOLUNTARY LABORATORY
ACCREDITATION PROGHAM FOR SELECTED TEST METHOUS FOR ACOUSTICS,
THE LABONATONY'S ACCMIEDITATION ON AWY OF TS TEST REFCITS I NG WAY CONSTITUTES
NVLAP Lan Code 120627-0 OR IMPLIES PRODUCT CERTIFICATION, ARPPROVAL, OR FNDORSEMENT BY NIST

05.09 Saverland Spanplatte SoundRALI
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RIVERBANIH ACOUSTICAL LABORATORIES

1512 5. BATAVIA AVENUE Alion Science and Technelogy

GEMEVA, ILLINOIS 60134

630/232-0104
FOUNDED 1518 BY
WALLACE CLEVMENT SABINE

TEST REFORT

Sound Transmission Loss Test

FOR: Sauverland Spanplatte
RAL™.TLO8-329

Amsberg, Germany

ON: 33K Panel Page 1 of3

CONDUCTED: 20 November 2008
TEST METHOD

Unless otherwise designated, the measurements reported below were made with all facilities and
pracedures in explicit conformity with the ASTM Designations E90-04 and E413-04, as well as
ather pertinent standards. Riverbank Acoustical Laborataries has heen accredited by the U8
Department of Commeree, Mational Institute of Standards and Technology (NTST) under the
National Voluntary Laburatury Accreditation Program (NVLAT) for this test procedure (NVLAP
Lab Code: 100227-0). A description of the measuring technique is available sepumately.

Test parameter

38 S3K
@00 x 2000

ASTM E 90-04
ASTM E413-04

- Door core:
Door size:

- Testing standard:

DESCRIPTION OF THE SPECIMEN

The test d by the s 83K Panel. The overall dimensions of
the specimen us I wete Ily 902 mam (35.5 in.) wide by 2 m (76.75 in.) high and
44,43 mm (1.75 in.) thick. The specimen was placed directly in the laboratory’s 122 m (4 f1) by
2.4 m (8 ft) test opening. A substantial filler wall was used in the remaining open arca. Both
{he filler wall and test specimen were senled on the periphery (both sides) with densc mastic.

wiLs

The manufacturer's deseription of the specimen was as follows: S3K Panel. Finlage: 338583
¥, Verbindung: K geklammert; Deckplatte: 11 Hartfaser 3 mm (Eucotex). Literature including a
drawing is retained en file,

The weight of the specimen as measured was 50.4 kg (111 Ibs ), an average of 27.9 keg/m” (3.7
[hsft). The transmission area used in the calculations was 1.8 m* (19.5 ft’). The source and
recelving room temperatures at the time of the fest were 234+29C [7342°F) and 5322% relative
humidity. The source and receive reverberation, room volumes were 178 m* (6,208 %) and 140
m’ (4,929 %), respectively.

Thix raport shall nat ba rproGuCen excep! in ull. WANCUE the wWritten approvs of RAL
THE RESULTS REFDRTED ABOVE AFRLY JNLF TOTHE BRECC SRMPLE SUBUITIED
o ACCAEDITED BY DEPARTMENT DF COMMERCE, NATIONAL VOLUNTARY LABGRATORY

GOl ACGREDITATION FROGRAM FOR SELECTED TEST METHODS FOR ACOUSTICS.
HYLAP Lab Cae 1202670

F ANy OTHERI L

THE LABORATORY'E ACCREDITATION OF ANY OF ITE TEST REPORTE IH MO WAY CONETITUTEE
OR IWPLIES PRODUCT CERTIFICATION, APPROVAL, CR ENDORSEMENT BY NIST,

S0UND TRAMSMISSION REEORT
RAL - TLOE-32%

70 T

PAGE 3 OF 3
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TRANSMISSION LOSS (dB)

TEST RESULTS

Sound transmission loss values are tabulated at the eighteen standard frequencies. A graphic
presentation ol the data and additional information appear on the following pages. The precision
of the TL test data is within the limits set by the ASTM Standard E90-04,

EREQ.  IL CL.  DEFR FREQ. TL CL. DEF
100 2% 0.81 800 45 017
125 28 0.70 1000 46 0.14
160 27 0.63 2 1250 48 0.16
200 27 0.53 5 1600 50 0.14
250 29 0.71 6 2000 50 0.10
315 12 038 6 2500 50 0.08
400 35 034 6 3150 50 0.05
500 37 0.24 5 4000 48 0.06
630 41 0.17 2 5000 47 0.05
STC=42
ABBREVIATION [NDEX

FREQ. = FREQUENCY, HERTZ, (cps)
TL = TRANSMISSION LOSS, dib

1. =TINCERTAINTY IN dB3, FOR A 95% CONFIDENCE LIMIT
DEF. = DEFICIENCIES, dB-8TC CONTOUR (SUM OF DEF = 31)
STC = SO0UND TRANSMISSION CLASS

Tested by,

Maf€ Sciaky
Experimentalist

This rapori shail not be reproduced sxcepl in full, without the writien approval of AL
THE RESUILTS REPOATED AROVE ASSLY DHLYTO THE SPECIFIC SAMPLE SUBWTTED 7Y 18 AZEUMED o
ACCREDITED BY DEPARTMENT OF COMMERCE, NATKONAL VOLUNTARY LABORATORY
) ACCREDITATION PROGRAM FOR SELECTED TEST METHODS FOR ACOUSTICS.
THE LASOAATORY'S ACCAEDITATION OF ANY DF ITE TEET REPORTE IW NO WAY CONSTITUTES

NYLAP Lad Gode 1206270 OR IMPLIES PRODUCT CERTIFICATION, APPROVAL. OR ENDORSEMENT BY NIST.

TRANSMISSTION LOSS
SCOUND TRANSMISSION LOSS CONTOUR
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Sound test

Riverbanks Institute, Geneva Il Saverland Spanplatte
RIVERBANK ACOUSTICAL LABORATORIES Test parameter
1512 . BATAVIA AVENUE Alion Science and Technolagy 630/232-0104
GENEVA, ILLINCIS 60134 O . 1 - Door core: 38 S3

TEST REFPORT

Door size: Q00 x 2000

FOR: Sauerland Spanplatte Sound Transmission Loss Test

Ammsherg, Germany RALTT]08-330 .

, - Testing standard: ~ ASTM E 9004
ON: 53 Panel Puge 1 of 3

ASTM E413-04

CONDUCTED: 20 November 2008

TEST METHOD

Unless otherwise designated, the measurements reported below were made with all facilities and
procedures in explicit conformity with the ASTM Designations E90-04 and E413-04, es well as
other pertinent standards Riverhank Acoustical Lahoratories has been accredited by the U8,
Department of Commerce, National Institute of Standards and Technology (NIST) under the
National Yoluntary Laboratory Accreditation Program (NVLAT) for this test procedure (NVLAP
Lab Code: 100227-0). A description of the measuring technique is available separately.

DESCRIPTION OF THE SPECIMEN

The test specimen was designatad by the a5 §3 Fanel. The overall dimensions of SOUND TRANSMISSION REDORT
(e specimen as measured were nominally 902 mm (35.5 in.) wide by 2 m (78.75 in) high and PAGE 30F 3
44.45 mm (1.75 in.) thick. The specimen was placed directly in the laboraiory's 122 m (4 ) by RAL - TLOB-330

2.44 m (8 ft) test opening. A substantial filler wall was used in the remaining open area. Both
the filler wall and lest specimen were sealed on the periphery (both sides) with dense mastic. 70 - —_

The e iption of the speci was as follows: 83 Pancl. Einlage: 3388 3;
Verhindung: K geklammert; Deckplatte: 1 Lartfaser 3 mm (Eucatex). Literature including a |
drawing is retained on file. |

g

The weight of the specimen as measured was 50.4 kg (111 Ibs), alLaverage of 27.9 kgim® (3.7 | |
]hm’ﬂz) The transmission arca used in the caleulations was 1.8 m* (19.5 ﬁz) The source and ! |

receiving room temperatures st the time of the test were 1242°C (7242°F) :nrl 52+2% relative |
humidity. The source and receive reverberation rwom volumes viere 178 m’* (6,298 fi*) and 140
m' (A, 929 fi* 1, respeetively.
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T reoar sl ot mprodcnd axcent i ull wilhout the witan sporavalof AL
FHE RESILTS REFORTED AEOVE SRECIN sansL 1TF 18 AZEUMED AR ATHER g
ACCAEDITED BY DEPARTMENT OF COMMERCE. NATIOMAL VOLUNTARY LABORATORY
n.,caEmrnlon PROGHAM KOR SELECTED TEST METHODS FOR ACOUSTICS.
10N OF ANY OF IT5 TEST REPORTS IN NG WAY CONSTITUTES
RALAP Lab Code 1022270 on mpues Pncburrrsn'rmrnymu APPRAONAL. OR ENDORSEMENT BY NIST.
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TRANSMISSION LOSS (dB)

Sound transmission loss values are tabulated at the eightean standard frequencies. A ymphic
presentation of the duta and additional information appear on the following pages. The precision
of the TT. test data is within the Limits set by the ASTM Standurd E90-04.

FREQ. TL.  CL  DEE FREQ. TL  CL  DEF
100 % 0.72 800 38 0.15 2
125 28 059 1000 12 0.16
160 2 077 1250 4 0.16
200 2% 0.46 1600 45 0.10
250 2% 0.59 3 2000 4 0.10 ) TRANSMISSION LOSS
<
315 29 027 5 2500 38 0.08 SSION LOSS CON
400 2 024 5 3150 39 0.07 3
500 35 025 3 4000 4 007 1
30 3 vzl i 5000 16 0.06
STC=38
ABBREVIATION INDEX

FREQ. = FREQUENCY, HERTZ, [cps)
TL = TRANSMISSION LOSS, dB

CL. =TINCERTAINTY IN dB, FOR A 95% CONFIDENCE LIMIT
DEF. = DEFICIENCIES, dB<STC CONTOUR (SUM CF DEF =77)
STC = SOUND TRANSMISHION CLASS

Tested by Approved by

Marc Sciaky
Experimentalist

Laburatuty Manager

Thix recart shall not be mproduced sxcent in ull wilhout the written sppraval of RAL

FHEREHILIS REFORTED ABVE E 3 el ENY TTWER SORCHATY
ACCAEDITED BY DEPARTMENT OF COMMERCE, NATIOMAL VOLUNTARY LABORATORY
[ ACCREDITATION PROGRAM FOR SELECTED TEST METHODS FOR ACOUSTICS.
THE LASORATORY'S ACCREDITATION OR ANY OF ITS TEST REPORTS IN NO WAY CONSTITUTES
RVLAP Lab Code 1002270 OR IMPLIES PRODUCT CERTIFICATION. APPROVAL, OR ENDORSEMENT BY NIST
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